

AEC-Q200 Qualified Reliability Test Report



12	124.65	124.32	-0.26%	PASS
13	112.10	113.37	1.13%	PASS
14	124.10	124.97	0.70%	PASS
15	129.30	128.77	-0.41%	PASS
16	114.00	114.22	0.19%	PASS
17	107.09	107.40	0.29%	PASS
18	123.35	124.27	0.75%	PASS
19	125.10	125.37	0.22%	PASS
20	124.43	124.72	0.23%	PASS
21	112.10	113.37	1.13%	PASS
22	124.75	124.77	0.02%	PASS
23	120.00	120.87	0.73%	PASS
24	123.71	124.56	0.69%	PASS
25	124.68	124.66	-0.02%	PASS
26	127.11	127.88	0.61%	PASS
27	122.56	123.36	0.65%	PASS
28	123.59	124.60	0.82%	PASS
29	114.39	115.17	0.68%	PASS
30	127.47	128.20	0.57%	PASS
Mean	121.244	121.644	0.33%	PASS
Max.	129.300	128.770	-0.41%	PASS
Min.	107.090	107.400	0.29%	PASS
備註/Remark:	實驗結果 all pass			